ZONA DESCRIZIONE MODIFICA DATA DIS. APPR. DAC

SE NON INDICATO LE SALDATURE NON DEVONO ESSERE LAVORATE LE SEDI DI TENUTA DEVONO ESSERE ESENTI DA GRAFFI TRASVERSALI
MATERIALE TOLLERANZE GENERALI TRATTAMENTO
SECONDO:

VIV YV

NOTE :w ER. NONR‘QUOTAT\ G @ NOMENCLATURA MAIN SlDE
ELEMENT/ TRANSMISSION

DIS.
= TAWV.1T00/A}|:
DI RI
-
CONTR.
M FOCLIO ‘ FORMATO ‘ SCALA




TAV. 100A

REPI;‘:;:_:‘_’:EVUE DESIGNATION
101 cover f/ SCREW HANDLE SUPPORT PACK X2 PCS
102 HANDLE SUPPORT PACK. X 2 PCS
103 DISK LATCH PACK. X 2 PCS
104 SPRING LATCH BEARING PACK. X 12 PCS
105 SPRING LATCH SPRING PACK. X 6 PCS
106 CYLINDRIC PIN DIAM. 4X 20 PACK. X 12 PCS
107 INOX SHAFT BRUSHES
108 SEEGER D 12 PACK. X 12 PCS
109 GASKET (TUBE) PACK. X 12 PCS
110 SCREW ST M5X8 INOX PACK. X 12 PCS
111 KNEE PIPE
112 GASKET FOR MOTOR PACK. X 4 PCS
113 SCREW TCB 3,9X16 ZN PACK. X 12 PCS
114 CABLE STAY PACK. X 4 PCS
115 INSIDE SUMP PACK. X 2 PCS
116 SCREW TSP CROSS M5X12 PACK. X 12 PCS
117 MOTOR D 280l
118 SPIRAL YELLOW BRUSH D 280 PACK. 2 PCS
118 SPIRAL BROWN BRUSH D 280 PACK. X 2 PCS
118 SPIRAL BLACK 0.4 BRUSH D 280 PACK. 2 PCS
118 SPIRAL GREY BRUSH D 280 PACK. X 2 PCS
119 SCREW TB M6X16 ZN PACK. X 6 PCS
120 WASHER FOR HANDLE SUPP PACK. X 6 PCS
121 KEY MOTOR 5X5X12 PACK. X 6 PCS
122 THREE POLES TERMINAL 800000315 PACK. X 4 PCS
123 TERMINAL CONTACT PACK. X 12 PCS
124 SCREW PH M5X10 ZN TRIL PACK. X 30 PCS
125 FASTENER RING FOR CABLE PACK X 12 PCS

131 ASSEMBLED MAIN SAID ELEMENT

DUPLEX 280i || DUPLEX 280i
AC DC
510000094 |510000094
510000093 |510000093
510000003 |510000003
510000004 |510000004
510000005 ||510000005
510000013 |510000013
800000062 ||800000062
510000014 |510000014
510000024 |510000024
510000025 |510000025
800000177 (/800000177
510000028 |510000028
510000029 |510000029
510000030 [510000030
510000031 |510000031
510000032 |510000032
800000227 ||800000288
510000124 |510000124
510000123 |510000123
510000122 |510000122
510000117 |510000117
510000038 |510000038
510000039 |510000039
510000041 |510000041
510000077 ||510000077
510000086 ||510000086
510000087 ||510000087
510000089 ||510000089
800000295 ||800000295




VIVV VYY)

* MAIN SIDE ELEMENT
PREASSEMBLED

00

ULTIMO
coD. INDICE
DI REVISIONE
-
COD. FOGLIO FORMATO SCALA
FILE
VISTO o

TATI NOMENCLATUR,




TAV. 100B

REPERE SUR VUE

ECLATEE
132
133
134
135
136
137
138
139
140
141
142
143
144
145
151

DESIGNATION

MAIN SAID ELEMENT

PIN HANDLE SUPPORT

BEARING 6000 27 PACK. X 4PCS
FAIRLEAD PACK. X 6 PCS

CONNECTION PACK. X 2 PCS

BEARING 608 2Z PACK. X 2 PCS
GASKET 10X22X7 PACK. X 4 PCS
BEARING 6001 27 PACK. X 4 PCS
SCREW TSP CROSS 6X16 PACK. X 6 PCS
INOX SHAFT PACK. X 4 PCS

SCREW TCB M5X16 PACK. X 30 PCS
WASHER NOTCHED M5 PACK. X 30 PCS
NUT M5 NOTCHED PACK. X 12 PCS
SHAFT FOR PULLEY

KIT OF GEARS

DUPLEX 280i || DUPLEX 280i
AC DC
800000352 1800000352
800000054 1800000054
510000018 |510000018
510000006 |510000006
510000007 ||510000007
510000008 |510000008
510000009 |510000009
510000010 [510000010
510000012 |510000012
510000015 |510000015
510000021 |510000021
510000017 |510000017
510000019 |510000019
800000013 ||800000013
510000090 [)510000090




DESCRIZIONE MODIFICA DATA DIs. APPR. | DAQ | R
SE NON INDICATO LE SALDATURE NON DEVONO ESSERE LAVORATE LE SEDI DI TENUTA DEVONO ESSERE ESENTI DA GRAFFI TRASVERSALI
MATERIALE TOLLERANZE GENERALI | TRATTAMENTO
SECONDO:
NOTE SM. E R. NON QUOTATI NOMENCLATURA
o " =f©) COMPONENTS
MECHANICAL TRANSMISSION
ULTIMO
bis. con. INDICE
- DI REVISIONE
CONTR.
COD. FOGLIO FORMATO SCALA
FILE 00
APPR. VISTO ol
D AQ




TAV. 100C

REPERE SUR VUE
ECLATEE DESIGNATION.

152 SEEGER D.10 (SHAFT) PACK. X 12 PCS
153 WASHER 10X16X0.5 PACK X 30 PCS
154 GEAR LEFT (BRUSH)
155 GEAR 760 LEFT
156 GEAR 760 RIGHT
157 SEEGER D 8 PACK. X 12 PCS
158 GEAR LEFT (CYLINDER)
159 BELT HTD PACK. X 2 PCS
160 SCREW TCB M5X16 PACK. X 30 PCS
161 WASHER NOTCHED M5 PACK. X 30 PCS
162 WASHER FOR PULLEY PACK. X 2 PCS
163 PULLEY HTD 716 5M
164 GEAR RIGHT (CYLINDER) 232
165 WASHER 5X10X1 PACK X 30 PIECES
166 PULLEY 748 WITH GEAR Z30 MONOBLOC
167 SCREW TCB M4X10 PACK. X 30 PCS
168 WASHER NOTCHED D4 PACK. X 30 PCS
169 IRON WASHER 4X12X1 PACK. X 30 PCS
170 GEAR RIGHT Z30
171 GEAR LEFT Z30
172 GEAR LEFT (BRUSH)

DUPLEX 280i || DUPLEX 280i
AC DC
510000020 [510000020
510000091 |510000091
800000025 ||800000025
800000024 1800000024
800000022 ||800000022
510000044 |510000044
800000026 ||800000026
510000026 |510000026
510000021 |510000021
510000017 |510000017
510000040 |510000040
800000019 1800000019
800000027 (/800000027
510000092 |510000092
800000285 (1800000285
510000016 |510000016
510000022 |510000022
510000119 |510000119
800000030 1800000030
800000031 ||800000031
800000020 ||800000020




205

PR

P

ZONA DESCRIZIONE MODIFICA DATA DIs. APPR. | DAQ | R
SE NON INDICATO LE SALDATURE NON DEVONO ESSERE LAVORATE LE SEDI DI TENUTA DEVONO ESSERE ESENTI DA GRAFFI TRASVERSALI
MATERIALE TOLLERANZE GENERALI | TRATTAMENTO
SECONDO:
NOTE SM. E R. NON QUOTATI NOMENCLATU
a v o CYLINDERS / CONVEYORS
ULTIMO
bis. con. INDICE
- DI REVISIONE
CONTR.
COD. FOGLIO FORMATO SCALA
FILE 00
APPR. VISTO ol
D AQ




TAV. 200

REPERE SUR VUE

ECLATEE
201
202
203
204
205
206
207
300
301
302
303
304
305
306
307

DESIGNATION

MOTOR CYLINDER ASSEMBLED

IDLE CYLINDER ASSEMBLED

SPACER

CONVEYOR BELT

CYLINDER SUPPORT ASSEMBLED

SCREW TSP CROSS M6X16 ZN PACK. X 24 PCS
CYLINDRIC PIN DIAM 3X20 PACK. X 12 PCS
OUTSIDE SUMP COMPLETE D 280l

OUTSIDE SUMP D 280 |

WHEEL (TRANSLATION) D.280 | PACK. X 4 PCS
SHAFT FOR TRANSLATION WHEEL PACK. X 4 PCS
WASHER 6X16X1 ZN PACK. X 16 PCS

NUT M6 NOTCHED LOW PACK. X 12 PCS
PERIMETER SEAL (OUTSIDE SUMP) PACK. X 4 PCS
SCREW TB M5X16 PACK. X 30 PCS

DUPLEX 280i || DUPLEX 280i
AC DC
800000210 ||800000210
800000211 (1800000211
800000149 ||800000149
800000017 ||800000017
800000037 ||800000037
510000045 |510000045
510000088 ||510000088
800001275 (1800001275
800001207 (1800001207
510000095 |510000095
510000049 |510000049
510000046 |510000046
510000047 ||510000047
510000051 |510000051
510000050 [)510000050




VIVV VYY)

REAR SIDE / RECOVERY TANK

Cl

00

ATI NOMENCLATURA

ULTIMO
- TAV.400|
DI REVISIONE
-
0D. FOGLIO FORMATO SCALA
D

Cl




TAV. 400

REPERE SUR VUE

ECLATEE
400
401
402
403
404
405
406
407
408
409
410
411
412
413
414

DESIGNATION

COMPLETE RECOVERY TANK

SETOF TRIMMERS AND SCREWS FOR ONE MACHINE
TRIMMER PACK. X 2 PCS

SCREW F/TRIMMERS (TSP 2,9X9,5) PACK. X 50 PCS
BRUSH COVER ABS BLUE PACK. X 2 PCS

RECOVERY TANK COVER

REAR SIDE

SCREW TBEI M6X16 ZN PACK. X 12 PCS

BUSH PACK. X 12 PCS

SCREW TB CROSS M4X14 ZN PACK. X 12 PCS

BUSH PACK. X 12 PCS

WASHER KNURLED D 4 PACK. X 12 PCS

NUT LOW M4 PACK. X 12 PCS

SPRING (LIFTING JACK) PACK. X 2 PCS

SCREW TB 4,2X13 ZN PACK. X 12 PCS

DUPLEX 280i || DUPLEX 280i
AC DC
800000272 ||800000272
800000273 ||800000273
510000061 |510000061
510000060 ||510000060
510000052 |510000052
800000058 1800000058
800000128 ||800000128
510000053 |510000053
510000055 ||510000055
510000054 |510000054
510000055 ||510000055
510000059 |510000059
510000056 |510000056
510000057 ||510000057
510000058 ||510000058




c0g

ZONA DESCRIZIONE MODIFICA DATA DS, APPR. | DAQ | R
SE NON INDICATO LE SALDATURE NON DEVONO ESSERE LAVORATE LE SEDI DI TENUTA DEVONO ESSERE ESENTI DA GRAFFI TRASVERSALI
MATERIALE TOLLERANZE GENERAU | TRATTAMENTO
SECONDO:
NOTE SM. E R. NON QUOTATI NOMENCLATURA
o b wfe) HANDLE / HANDGRIP
ULTIMO
ois. £y coD. INDICE
- DI REVISIONE
CONTR.
COD. FOGLIO FORMATO SCALA
FLE 01
APPR. VISTO o
D AQ




TAV. 500

REPERE SUR VUE

ECLATEE
501
502
503
504
505
506
507
508
509
510
512
513
514
515
516
517
518
520
521
522
523
524
525
526
527
529

DESIGNATION

BLACK HANDLE D.280 |

MASK4 RED SWITCH

MOTOR PROTECTOR

FAIRLEAD PACK. X 6 PCS

SCREW TBCE M6X16 ZN PACK. X 30 PCS

HANDLE CABLE CLAMP PACK. X 2 PCS

SCREW TBEI M6X16 ZN PACK. X 12 PCS

TAPERED INSERT PACK. X 12 PCS

FLUID RELEASE TRIGGER (BLACK)

BLACK COVER FOR HANDLE D.280 |

CABLE

METAL TUBE (HANDLE)

SCREW TB M5 X 16 PACK. X 6 PCS

BLACK WATER TANK SUPPORT

GASKET 10X19X7 PACK. X 4 PCS

CONDENSER PCK. X 2 PCS

CABLE WITH SHUKO PLUG PACK. X 2 PCS

THREE POLES TERMINAL 800000315 PACK. X 4 PCS
SINGLE POLE TERMINAL 800000353 PACK X 4 PCS
SILICON TUBE 8X4 PACK. X 4 PCS

SAFETY HANDLE (YELLOW) PACK. X 2 PCS

SAFETY HANDLE INSERT PACK. 2 PCS

PIN FOR SAFETY HANDLE PACK. X 4 PCS

SPRING FOR SAFETY HANDLE PACK. X 2 PCS
SWITCH FOR SAFETY HANDLE PACK. X 2 PCS
CABE W/PLUG FOR BATTERY CONNECTION - PACK 2 PCS

DUPLEX 280i || DUPLEX 280i
AC DC
800001076 ||800001076
510000062 |084411000
510000063 |/081001000
510000006 |510000006
510000065 ||510000065
510000064 |510000064
510000053 |510000053
510000067 ||510000067
800001078 ||800001078
800001077 ||800001077
800000261
800000166 ||800000166
510000071 |510000071
800001075 (1800001075
510000073 |510000073
510000074
510000075
510000077
510000102
510000078 ||510000078
510000103 |510000103
510000104 |510000104
510000105 |510000105
510000106 |510000106
510000107 |510000107
510000109




“L@C_«(«(@@ Yaou

¢09

€09
09
019
G09
909

—
=)\
JOUOUUIRR A — ——
ASAAAAAAMAAE
— /

809

N
609
0L9 ‘

109

ZONA DESCRIZIONE MODIFICA DATA DS, APPR. | DAQ | R
SE NON INDICATO LE SALDATURE NON DEVONO ESSERE LAVORATE LE SEDI DI TENUTA DEVONO ESSERE ESENTI DA GRAFFI TRASVERSALI
MATERIALE TOLLERANZE GENERAU | TRATTAMENTO
SECONDO:
NOTE SM. E R. NON QUOTATI NOMENCLATURA
A [ ])
ULTIMO
ois. £y coD. INDICE
DI REVISIONE
-
CONTR.
COD. FOGLIO FORMATO SCALA
FLE 00
APPR. VISTO o
D AQ




TAV. 600

REPERE SUR VUE
ECLATEE DESIGNATION.
600 CLEAN WATER TANK COMPLETE
601 CLEAN WATER TANK (BODY)
602 VALVE CONNECTION
603 GASKET FOR CONNECTOR PACK. X 5 PCS
604 GASKET FOR VALVE PACK. X 5 PCS
605 INSIDE SPRING (VALVE)
606 COVER VALVE PACK. X 5 PCS
607 HOLDING SPRING FOR TANK
608 SCREW TCCEM6X10 PACK. X 6 PCS
609 RUBBER CAP PACK. X 2 PCS
610 VALVE WITH CABLE
611 TERMINAL, INOX CABLE ASSEMBLY

612 TERMINAL WITH SCREW PACK. X 5 PCS

DUPLEX 280i || DUPLEX 280i
AC DC
800000236 ||800000236
800000059 (1800000059
800000079 ||800000079
510000080 ||510000080
510000081 |510000081
510000082 ||510000082
510000083 ||510000083
800000092 1800000092
510000079 |510000079
510000084 510000084
800000278 ||800000278
800000084 1800000084
510000085 ||510000085




701
\

SE=T )=/
<STm<I<I>6@

ﬁ% 703

//é;f

ZONA DESCRIZIONE MODIFICA DATA DIS. APPR. DAQ IR
SE NON INDICATO LE SALDATURE NON DEVONO ESSERE LAVORATE LE SEDI DI TENUTA DEVONO ESSERE ESENTI DA GRAFFI TRASVERSALI
MATERIALE TOLLERANZE GENERALI TRATTAMENTO
SECONDO:
NOTE SM. E R. NON QUOTATI NOMENCLATURA BATTERY E

SM. R.

Jo

BATTERY CHARGER

ULTIMO

DIS.
CONTR. Top.
FILE
APPR. VISTO oI
D AQ

FOGLIO

FORMATO SCALA 00




TAV. 700

REPERE SUR VUE DUPLEX 280i ][ DUPLEX 280i
ECLATEE DESIGNATION. AC DC
701 ASSEMBLED BATTERY 36V D 280l 800000364
702 BATTERY CHARGER 100-240V 1,8A 50/60HZ 42,0V 2,0 DZL 3710A 800000401
703 FIXING KNOB 800000395
704 FUSE 5X20 16A 800000356






